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ECHO SAW TROLLEY PARTS LISTS

PART DESCRIPTION

PART NUMBER

1 Magusta throttle control lever 348120300
2 | Fuel tank cap 52803100
3 | Fuel Tank 3960
4 |1/1/4” End caps 149512000
5 | Echo Disc Cutter Trolley Upper Frame Welded 321125400
Assembly
6 | Echo Disc Cutter Trolley Knuckle Latch Pin 409430400
Assembly
7 | Echo Disc Cutter J680
8 | 2 Spoke hand wheel 338000600
9 | Echo Disc Cutter Trolley Lower Frame Welded 321125300
Assembly
10 | Echo Disc Cutter Trolley Knuckle Spacer 187187300
11 | 3/8 BSP F/F Ball Valve 178969300
12 | Disc Cutter Throttle Bracket Main 307207200
13 | M8 Female Swing Knob 338000800
14 | Upper Trunnion 187187400
15 | Disc Cutter Throttle U Bracket 307207300
16 | Trigger Spring Bracket 149511900
17 | Throttle Return Spring 259405400
18 | Throttle Cable Anchor Clip 328960100
19 | Echo Disc Cutter Trolley Stiffener Bracket 307200300
20 | Echo Disc Cutter Trolley Depth Of Cut Rod 189542700
21 | Lower Trunnion 187187500
22 | Echo Disc Cutter Trolley Depth Of Cut Axle Bearing 307200900
23 | Echo Disc Cutter Depth Of Cut Cam Plate 307207600
24 | Echo Disc Cutter Trolley Depth Of Cut Wheel Plate 321125700
Assembly
25 | Disc Cutter Fixed Straight Arm 328960000
26 | M8 Male Locking Key 338000700
27 | Echo Disc Cutter Trolley Sight Arm Assembly 321125800
28 | Wheel 125/37.5 198002900
29 | Saw Trolley Rubber Flap 148018000
30 | Echo Disc Cutter Trolley Flap Clamp Strip 307201300
31 | Disc Cutter Static Stand 307207100
32 | Wheel 200/50 198003000
33 | Echo Trolley Spindle Bracket Welded Assembly 321125500
34 | Water Feed Pipe 149511100
35 | Disc Cutter Water Tank Upper Bracket 307207000
36 | Echo Disc Cutter Trolley Engine Mount Bracket 321125600
37 | 2" Water Hose 300mm Long 149511200
38 | 2" Quick Release Female Hose Connector 149511300
39 | M6 Captive Nut 049381900
40 | Jubilee Clip 15-22mm 119069000
41 | Jubilee Clip 8-10mm 119068900
42 |32 x 20 x 3mm Washer 307025700
43 |28.5x 17 x Imm washer 081258200
44 | %5 E Clip 07823200




45 | 5/8" E Clip 07847700
46 | M5 x 16mm Button Head Pozi Pan Screw 019479500
47 | M5 Washer 088002800
48 | M5 Nyloc Nut 04885900
49 | M6 x 16mm Screw 028662300
50 | M6 Washer 089422200
51 | M6 x 12mm Screw 028001400
52 | M6 x 25mm Bolt 028002900
53 | M6 Nyloc Nut 04920500
54 | M8 x 20mm Bolt 02825900
55 | M8 Washer 08819800
56 | M8 Nyloc Nut 04850600
57 | M8 x 25mm Bolt 02826000
58 | M8 Spring Washer 088000100
59 | M10 Nyloc Nut 04886100
60 | M10 Washer 088002400
61 | M12 Washer 088003600
62 | M12 Nyloc Nut 049381100
63 | M12 Half Nut 049381200
64 | M12 x 70mm Bolt 019483400
65 | Lever Knob 14804800
66 | Echo Disc Cutter Knuckle Latch Pin 327029400
67 | Compression Spring 25805000
68 | 3/8” Washer 08820100
69 | Split Pin 1/8"x 1” 06823300
70 | Throttle Cable 900mm 348120400
71 | Water Decal (Blue) 359509500
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